FMC

Bolens

Mower Attachment
48 Inch Model 19209

Serial Numbers 0100101
thru 0399999

Parts List

FORM P-553510-1 (12/80)
SUPERSEDES P-553510



S/N 0100101
0299999

a—16

é\49

Torque to

0 l/90 ft. lbs

(122 Nm)

28— Torque to
180 in. lbs.
(20 Nm)

Torque to 300
in. Ibs. (34 Nm)

SEE FIGURE 2, PAGE 4
FOR BREAKDOWN

S/N 0100101-

8637 0299999

/ 88 g9
N

e
Fo Qo
> 8]

B 291

zm‘}%9
N

93

/

%
2N
75
91

o
—/

=9 @ ([

v

—




MODEL 19209

REF.  PART NO. REF.  PART NO.
NO. NO. DESCRIPTION REQ'D. NO. NO. DESCRIPTION REQ'D.
1 1739253 ROA .« v oo 52 e 1186098 Carriage Bolt, 5/16-18 x 3/4 . .. ...
2 1724840 Belt Drive Decal (1). ........... 53 e 1100255 Flat Washer, 5/16 . ............

1740248 Belt Drive Decal (2}(3)..........

3 1738355 Left Hand Belt Cover (1)(2) ......
1742483 Left Hand Belt Cover (3)

4 1705092 Special Washer . . ... ... .......
e 1100350 Cotter Pin,1/8x1.............
1738354 Right Hand Cover (1)(2)
1742482 Right Hand Cover (3)

7 1724943 V-Belt (137). . ... ... ........
8 ® 1724928 Capscrew, 1/2-20x1-5/8 . ... ....
9 e 1100245 Lockwasher, 1/2 . .. ... ........
10 1724926 Idler Arm
11 1724927 Spacer. . . ...
12 1724925 Idler Pulley . .. ..............

54 1734514 Flange Nut, 1/2-13
55 e 1100242 Lockwasher, 5/16 . .. ... .......
56 1736573 Decal (Caution)(1){2)

1742798 Decal (Caution}{(3). . .. ... ... ...
57 e 1732499 - Top Locknut,5/168...........
58 1739062 Cutting Decal . .. .............
59 e 1890234 Flat Washer . .. ..............
60 1724582 Extension Spring. . ... .. .......
61 1731550 Handle Assembly. .. ........ ...
62 1733103 DrivePin...................
63 1724843 Quadrant. . .................
64 e 1185496 Locknut, 1/2-13 . ... ... ... ....
65 1736583 Spring. . ...

13 1724923 Idler Arm. ... ............... 66 e 1107385 Flat Washer, 1/2.. .. .. .........
14 1724822 Extension Spring. . ... ......... 67 1716387 Spacer. .. ........... ...
16 1724924 Wear Button. . ... ............ 68 1739310 Lift Link .. ... .. ORI
16 e 1100243 Lockwasher, 3/8 . ... .......... 1 69 1731647 Capscrew, Special .. ...........

70 e 1185256 Roll Pin, 3/16x7/8. .. .. .......
71 1738369 Link. ... . .
72 1734917 Spacer. ... .. R
73 e 1100256 Flat Washer, 3/8 . .. .. ... ......

N
~
[ ]

1733398 Nut,3/816 .. ...............
18 @ 1100044 Capscrew, 5/16-18 x 3/4. . .. .. ...
19 1739252 Guard Support . . ..., .. ... ...
20 1739258 Guard Ass'Y . . . ..o

21 e 1100064 Capscrew, 1/2-13x 1-1/2 . . ... ... - 74 1719381 Wheel & Tire Ass’y (1H2) . .. ... ..
22 & 1100779 Hex Screw, 5/16-18 x 1-3/4 (1)(2) . . 1740569 Gage Whee! (3)...............
23 e 1185584 Cotter Pin,3/16-3/4. .. . ........ 75 1724935 Pivot Pin (1(2). . .............
24 ¢ 1100080 Capscrew, 1/2-13x2-3/4 ... .. ... 76 1738377 Shaft Ass'y (1) .. ........... ..

25 1724929 Thrust Washer. .. ... .......... 1742216 Shaft Ass'y-(20(3) .. ......... ..

26 1724931 Bearing Sleeve. . .. ... ......... 77 1737203 Hook ........... ... ... ...
27 ¢ 1737067 Decal ...........c..cvinn.. 78 1737587 Lift Link .. .............. ...
28 1724491 Flange Screw,5/16-18 x 3/4 . .. . . . 1 79 e 1110150 Locknut, 3/8-16 (1){2). .. .. ... ..

NN=SRNRNRN=SNoN=2 2 aOWa = =aNN=SN=- a0 D 3 e -
DONN= =2 = NDNNOR =2 = AN 2 2 8 aaaNWw=a0T= =012 N =

29 1185976 Grease Fitting. .. .. ........... 80 e 1100043 Capscrew, 3/8-16 x 1-1/4 . .. .. ...
30 1731503 Grease Fitting, 46° (Center 81 1185715 Shakeproof Washer

shaftonly).................. 1 (Pyramid) 3/8 (1){2) ... ... ..... 4
31 e 1185093 Locknut, 3/4-16 . .. ........... 3 82 1724936 Retaining Spring (1){2). .. .. .. ... 4
32 1727555 Blade Sheave . ............... 3 83 1738351 Mower Hanger ............... 2
33 1734033 SPACEr. . o e 3 84 1738366 Drive ASS'Y. o v oo oe e 1
34 1719672 kPN, ... 4 85 1185376 Roll Pin,3/16x1-1/2 . . ... ..... 1
35 ® 1100362 Cotter Pin3/32x1/2. ... ....... 2 86 1724933 Trunnion (1H2) . ............. 2
36 1738362 Mower Base Ass’y (112). . ... .... 1 87 e 1186245 Nut,3/824 (1}(2) . ..o vv i n. .. 2
1742814 Mower Base Ass'y (3) ___________ 1 88 e 1107383 Flat Washer, 3/8...... . ... ... 11
37 1185750 Self Drilling Screw No. 10-24 89 1724915 Adjusting Hitch (1)(2) ....... ... 2
XB/8. . 8 90 e 1724801 Capscrew, 3/8-24 x 2-3/4 (1){2). ... 2
38 e 1100047 Capscrew, 3/8-16 x 1-1/2 . . ... ... 5 91 1185668 External Retaining Ring . . .. .. ... 4
39 e 1100779 Capscrew, 5/16-18 x 1:3/4 . ... ... 2 92 1724932 Pivot Pin (1){2). . .. .. ......... 2
40 1737066 CautionDecal. . .............. 1 23 1724938 Drag Link Ass’y. {Incl. Ref.
41 1738380 Axie Link Ass'y (1) .. .. ........ 1 Nol 82) (10{2). ............... 2
1741145 Axle Link Ass'y (2)(3) . ... ...... 1 94 e 1100808 Hex Screw 5/16-18 x 1-1/4 . . . . . .. 1
42 1185828 Ball Bearing . . .. ............. 6 95 1742799 Maintenance Decal {3) . .. ....... 1
43 1724029 Spindle Housing . . ... ......... 3 96 1710146 PushNut (3). . ............... 2
44 1738160 Spacer. . ........ e 1 97 e 1186347 Flange Nut 3/8-16 x 1 (3). . ... ... 4
45 1739890 Shaft Assembly. . .. .. ......... 3 98 e 1186246 Jam Nut7/16-20(3) ........... 2
46 1726138 Blade . . ... v i 3 99 1742382 Hook (3) . ..o e 2
47 1724051 Plate . . . oo oo e e e 3 100 1742331 - AdjustingPlate (3). .. ... ....... 2
48 1723478 HitchPin. . ..o 1 101 1742440 DragLink (3) . ............... 2
49 e 1100009 Capscrew,3/824 x1........... 6 102 1742433 Hitch Pin (3} . .. .. EEEEEER 2.
50 1104436 Woodruff Key, 3/16x3/4. . ... ... 4 NI 1736796 Dark Green Spray Paint
51 1740627 Flat Washer ., . ............... 3
® Common Hardware - purchase locally {Grade 5 where applicable) {1) Serial Numbers 0100101 thru 0199999
L . {2) Serial Numbers 0200101 thru 0299999
11714207 Repair Kit for Joint Marked 6N (3) Serial Numbers 0300101 thru 0399999

11714208 Repair Kit for Joint Marked NEAPCO



+MC

BOLENS 48 INCH MOWER ATTACHMENT

I /
@ 22
%\\ T 18———(@/:)3
~ RS ,;/”(\' Lo Shim for .005 Max. 4§ — &)
red
/,\T;,’/l :.,(\ ) end play 6 @_5
'( /, /\\\
(ol TN o
4 ! ,t”’, ' >

Apply sealant to — 177
both sides of

gasket before
assembling. See

below for number.

o)
@/

MODEL 19209

4 Shim for .005

12 6 Max. end play
v %”

REF. PART NO. REF. PART NO.

NO. NO. DESCRIPTION REQ'D. NO. NO. DESCRIPTION REQ'D.
1 1711380 ExpansionPlug. ... ... .. 1 13 1185296 OilSeal.............. 1
2 1118730 Retaining Ring . . ....... 1 14 1185280 Needle Bearing . . ....... 1
3 1185649 Retaining Ring . . ....... 2 15 1723754 GearCase............. 1
4 1728832 Shim Washer .005 .. ... .. AS 16 1724906 Bevel Gear, 26T ........ 1
5 1724813 Ball Bearing . . ......... 3 17 1723771 Gear Case Gasket. . ... ... 1
6 1728833 Shim.010 . ........... AS 18 1718781 Shim. 005 ............ 1
7 1724905 Output Shaft . ......... 1 19 1105678 Square Plug, 3/8 NPT. . ... 1
8 1104436 Woodruff Key,3/16 x 3/4. . 1 20 1721442 Pressure Relief Valve . . ... 1
9 e 1100808 Hex Head Screw, 5/16-18 21 1732499 Lock Nut,5/16-18. . ... .. 4

x11/4 ... ........... 4 22 e 1100242 Lockwasher, 5/16 . . .. ... 4

10 1723758 OilSeal .............. 1 NI 1723456 EP90 Gear Lube

11 1703822 Drive Pin, 1/4 x 1-1/2. . ... 1 NI 1730118 Seatant 3 oz.

12 1724908 Drive Sheave. . ......... 1

o Common Hardware - Purchase Locally (Grade 5 where applicable)

FMC Corporation
Outdoor Power Equipment Division
Port Washington, Wisconsin 53074



